

Michigan
Pediatric Treatment Protocols
PEDIATRIC NAUSEA & VOMITING

Date: May 31, 2012

Page 1 of 1

Pediatric Nausea & Vomiting

Pre-Medical Control

MFR/EMT/SPECIALIST/PARAMEDIC

1. Follow **General Pre-hospital Care Protocol**.

SPECIALIST/PARAMEDIC

2. If signs of significant dehydration, administer NS IV/IO fluid bolus 20 ml/kg.
3. If signs of shock are present, bolus may be repeated at the same dose up to a maximum total of 40 ml/kg.

Post-Medical Control

PARAMEDIC

1. Consider Ondansetron (Zofran) 0.1 mg/kg IV/IM, maximum dose of 4 mg.
2. Repeat Ondansetron (Zofran) 0.1 mg/kg IV/IM, maximum dose of 4 mg.